SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Mode 37 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT20 165 5825 | Mcso [Ful| - |
Band . Data
Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU Remark
Mode 38 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT40 | 151 5755 | MCSO Full -
Mode 39| U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT40 | 159 5795 | MCSO Full -
Mode 40 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT80 | 155 5775 | MCSO Full -
Mode 41 | U-NII-2C | 5.47-5.85 | CDD 6+17 802.11a 144 5720 | 6Mbps - -
Mode 42 | U-NIl-2C | 5.47-5.85 | cDD 6+17 | 802.11BE EHT20 | 144 5720 | MCSO Full -
Mode 43 | U-NIl-2C | 5.47-585 | cDD 6+17 | 802.11BE EHT40 | 142 5710 | MCSO Full -
Mode 44 | U-NII-2C | 5.47-5.85 | CcDD 6+17 | 802.11BE EHT80 | 138 5690 | MCSO Full -
Mode 45| U-NIl-1 | 5.15-5.25 | CDD 6+17 | 802.11BE EHT20 36 5180 | MCSO |Single RU| -
Mode 46 | U-NII-2A | 5.25-5.35 | CDD 6+17 | 802.11BE EHT20 64 5320 | MCSO |SingleRU| -
Mode 47 | U-NII-2C | 5.47-5.725 | cDD 6+17 | 802.11BE EHT20 | 100 5500 | MCSO |SingleRU| -
Mode 48 | U-NII-2C | 5.47-5.725 | cDD 6+17 | 802.11BE EHT20 | 140 5700 | MCSO |SingleRU| -
Mode 49 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT20 | 149 5745 | MCSO |SingleRU| -
Mode 50 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT20 | 165 5825 | MCSO |SingleRU| -
Mode 51| U-NIl-1 | 5.15-5.25 | CDD 6+17 | 802.11BE EHT20 36 5180 | MCSO | Small RU -
Mode 52 | U-NII-2A | 5.25-535 | cDD 6+17 | 802.11BE EHT20 64 5320 | MCSO | Small RU -
Mode 53 | U-NIl-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT20 | 100 5500 | MCSO | Small RU -
Mode 54 | U-NII-2C | 5.47-5.725 | cDD 6+17 | 802.11BE EHT20 | 140 5700 | MCSO | Small RU -
Mode 55| U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT20 | 149 5745 | MCSO | Small RU -
Mode 56 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT20 | 165 5825 | MCSO | Small RU -
Mode 57| U-NII-1 | 5.15-5.25 | CDD 6+17 | 802.11BE EHT80 42 5210 MCS0 nga“g‘g -
Mode 58 | U-NII-2A | 5.25-5.35 | CDD 6+17 | 802.11BE EHT80 58 5290 | MCSO ng;\’;“g‘g ;
Mode 59 | U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT80 | 106 5530 | MCSO P;gﬁ;”gg .
Mode 60 | U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 | 50 5250 MCS0 Pzgal‘g‘g -
Mode 61| U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 | 50 5250 | MCSO Pflgﬁ;“gg ;
Mode 62 | U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT160 | 114 5570 MCS0 Pzgal‘g‘g -
Mode 63 | U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 | 50 5250 | MCSO ngﬁ“&';g ;
Mode 64 | U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 | 50 5250 | MCSO P;gﬁ;‘g‘g -
Mode 65| U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT160 | 114 5570 MCS0 P;g%“gg .
Mode 66 | U-NII-3 | 5.725-5.85 | CDD 6+17 | 802.11BE EHT80 | 155 5775 | MCSO P;gﬁ;”&”g ;
Large RU
Mode 67| U-NIl-1 | 5.15-5.25 | CDD 6+17 | 802.11BE EHT80 42 5210 | MCSO | 484+242 -
(4]
Large RU
Mode 68 | U-NII-2A | 5.25-5.35 | CDD 6+17 | 802.11BE EHT80 58 5290 | MCSO | 484+242 ;
Large RU
Mode 69 | U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT80 | 106 5530 | MCSO | 484+242 ;
o
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Large RU
Mode 70 | U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 50 5250 MCSO | 996+484 -
Large RU
Mode 71| U-NII-2A | 5.15-5.35 | CDD 6+17 | 802.11BE EHT160 50 5250 MCSO 9962 @ -
Large RU
Mode 72 | U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT160 114 5570 MCSO | 996+484 -
Large RU
Mode 73| U-NII-2C | 5.47-5.725 | CDD 6+17 | 802.11BE EHT160 114 5570 MCSO 996*2 @ -
Large RU
Mode 74 | U-NII-3 5.725-5.85 | CDD 6+17 | 802.11BE EHT80 155 5775 MCSO | 484+242 -
U-NII-1 5.15-5.25 [ CDD 6+17 | 802.11be EHT20 36 5180 MCSO0 Full -
Mode 75 |2400-2483.5|2400-2483.5 16 Bluetooth-LE 38 2478 2Mbps - -
Part 22H EDGE 850
U-NII-1 5.15-5.25 [ CDD 6+17 | 802.11be EHT20 36 5180 MCSO0 Full -
Mode 76 |2400-2483.5(2400-2483.5| CDD 7+16 | 802.11be EHT40 03 2422 MCSO0 Full -
Part 22H EDGE 850
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Summary of each worse mode

Mode Modulation Ch. (Flvrlquz) (dléi\</ellrn) (dléiun\]/i/tm) M(zré;)in Pol. Z'\E/zk Result Remark
1 802.11a 36 | 5149.20 48.00 54.00 -6.00 H | AVERAGE | Pass | Band Edge
1 802.11a 36 | 10360.00 45.68 68.20 -22.52 \% PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 46.66 68.20 -21.54 H PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 46.26 68.20 -21.94 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 46.20 68.20 -22.00 \Y, PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.00 46.14 74.00 -27.86 H PEAK Pass Harmonic
6 802.11a 64 | 5351.50 48.74 54.00 -5.26 H | AVERAGE | Pass | Band Edge
6 802.11a 64 | 10640.00 46.10 74.00 -27.90 H PEAK Pass Harmonic
7 802.11a 100 | 5470.00 61.66 68.20 -6.54 H PEAK Pass | Band Edge
7 802.11a 100 | 11000.00 38.22 54.00 -15.78 H | AVERAGE | Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 43.44 54.00 -10.56 V | AVERAGE | Pass Harmonic
9 802.11a 140 | 5726.04 64.94 68.20 -3.26 H PEAK Pass | Band Edge
9 802.11a 140 | 11400.00 37.10 54.00 -16.90 V | AVERAGE | Pass Harmonic
10 | 802.11BE EHT20 | 36 | 5149.90 50.94 54.00 -3.06 H | AVERAGE | Pass | Band Edge
10 | 802.11BE EHT20 | 36 | 10360.00 45.64 68.20 -22.56 \Y, PEAK Pass Harmonic
11 | 802.11BE EHT20 | 44 - - - - - - - Band Edge
11 | 802.11BE EHT20 | 44 | 10440.00 46.38 68.20 -21.82 \Y, PEAK Pass Harmonic
12 | 802.11BE EHT20 | 48 - - - - - - - Band Edge
12 | 802.11BE EHT20 | 48 | 10480.00 46.35 68.20 -21.85 H PEAK Pass Harmonic
13 | 802.11BE EHT20 | 52 - - - - - - - Band Edge
13 | 802.11BE EHT20 | 52 | 10520.00 47.58 68.20 -20.62 H PEAK Pass Harmonic
14 | 802.11BE EHT20 | 60 - - - - - - - Band Edge
14 | 802.11BE EHT20 | 60 | 10600.00 47.06 74.00 -26.94 Y, PEAK Pass Harmonic
15 | 802.11BE EHT20 | 64 | 5350.20 48.14 54.00 -5.86 H | AVERAGE | Pass | Band Edge
15 | 802.11BE EHT20 | 64 | 10640.00 45.89 74.00 -28.11 \Y, PEAK Pass Harmonic
16 | 802.11BE EHT20 | 100 | 5460.56 64.30 68.20 -3.90 H PEAK Pass | Band Edge
16 802.11BE EHT20 | 100 | 11000.00 38.37 54.00 -15.63 \% AVERAGE Pass Harmonic
17 | 802.11BE EHT20 | 116 - - - - - - - Band Edge
17 802.11BE EHT20 | 116 | 11160.00 38.05 54.00 -15.95 H AVERAGE Pass Harmonic
18 | 802.11BE EHT20 | 140 | 5738.12 64.34 68.20 -3.86 H Peak Pass | Band Edge
18 | 802.11BE EHT20 | 140 | 11400.00 47.39 74.00 -26.61 \Y, PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR491407E

Mode Modulation Ch. (Flvrlquz) (dléi\ca}lm) (dléiun\]/i/tm) M(?jrg)in Pol. thk Result [ Remark
19 802.11BE EHT40 | 38 | 5143.68 47.17 54.00 -6.83 H | AVERAGE | Pass | Band Edge
19 802.11BE EHT40 | 38 | 10380.00 45.48 68.20 -22.72 H PEAK Pass Harmonic
20 802.11BE EHT40 | 46 | 5148.80 47.86 54.00 -6.14 H | AVERAGE | Pass | Band Edge
20 802.11BE EHT40 | 46 | 10460.00 46.24 68.20 -21.96 \% PEAK Pass Harmonic
21 802.11BE EHT40 | 54 - - - - - - Band Edge
21 802.11BE EHT40 | 54 | 10540.00 45.24 68.20 -22.96 \% PEAK Pass Harmonic
22 802.11BE EHT40 | 62 | 5350.00 49.61 54.00 -4.39 H | AVERAGE | Pass | Band Edge
22 802.11BE EHT40 | 62 | 8636.80 45.32 68.20 -22.88 \% Peak Pass Harmonic
23 802.11BE EHT40 | 102 | 5469.36 64.75 68.20 -3.45 H PEAK Pass | Band Edge
23 802.11BE EHT40 | 102 | 11020.00 47.02 74.00 -26.98 \% PEAK Pass Harmonic
24 802.11BE EHT40 | 110 - - - - - - - Band Edge
24 802.11BE EHT40 | 110 | 11100.00 46.81 74.00 -27.19 \% PEAK Pass Harmonic
25 802.11BE EHT40 | 134 | 5733.72 61.48 68.20 -6.72 \% PEAK Pass | Band Edge
25 802.11BE EHT40 | 134 | 11340.00 46.47 74.00 -27.53 H PEAK Pass Harmonic
26 802.11BE EHT80 | 42 | 5140.96 49.14 54.00 -4.86 H | AVERAGE | Pass | Band Edge
26 802.11BE EHT80 | 42 | 10420.00 46.00 68.20 -22.20 \% PEAK Pass Harmonic
27 802.11BE EHT80 | 58 | 5350.40 47.22 54.00 -6.78 H | AVERAGE | Pass | Band Edge
27 802.11BE EHT80 | 58 | 10580.00 45.68 68.20 -22.52 \Y, PEAK Pass Harmonic
28 802.11BE EHT80 | 106 | 5452.08 49.53 54.00 -4.47 H | AVERAGE | Pass | Band Edge
28 802.11BE EHT80 | 106 | 11060.00 46.55 74.00 -27.45 H PEAK Pass Harmonic
29 802.11BE EHT80 | 122 | 5456.24 45.10 54.00 -8.90 H | AVERAGE | Pass | Band Edge
29 802.11BE EHT80 | 122 | 11220.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
30 | 802.11BE EHT160 | 50 | 5364.66 49.63 54.00 -4.37 H | AVERAGE | Pass | Band Edge
30 | 802.11BE EHT160 | 50 | 10500.00 46.16 68.20 -22.04 H PEAK Pass Harmonic
31 | 802.11BE EHT160 | 114 | 5453.62 50.61 54.00 -3.39 H | AVERAGE | Pass | Band Edge
31 | 802.11BE EHT160 | 114 | 11140.00 46.34 74.00 -27.66 H PEAK Pass Harmonic
32 802.11a 149 | 5622.00 50.26 68.20 -17.94 \% PEAK Pass | Band Edge
32 802.11a 149 | 11490.00 47.14 74.00 -26.86 H PEAK Pass Harmonic
33 802.11a 157 - - - - - - - Band Edge
33 802.11a 157 | 11570.00 45.72 74.00 -28.28 H PEAK Pass Harmonic
34 802.11a 165 | 5953.60 47.08 68.20 -21.12 H PEAK Pass | Band Edge
34 802.11a 165 | 11650.00 45.11 74.00 -28.89 H PEAK Pass Harmonic
35 802.11BE EHT20 | 149 | 5648.80 50.88 68.20 -17.32 H PEAK Pass | Band Edge
35 802.11BE EHT20 | 149 | 11490.00 46.08 74.00 -27.92 H PEAK Pass Harmonic
36 802.11BE EHT20 | 157 - - - - - - - Band Edge
36 802.11BE EHT20 | 157 | 11570.00 45.85 74.00 -28.15 H PEAK Pass Harmonic
37 802.11BE EHT20 | 165 | 5940.00 47.24 68.20 -20.96 H PEAK Pass | Band Edge
37 802.11BE EHT20 | 165 | 11650.00 45.38 74.00 -28.62 H PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR491407E

Mode Modulation Ch. (Flvrlquz) (dléi\ca}lm) (dléiun\]/i/tm) M(?jrg)in Pol. thk Result [ Remark
38 802.11BE EHT40 | 151 | 5639.84 52.72 68.20 -15.48 H PEAK Pass | Band Edge
38 802.11BE EHT40 | 151 | 11510.00 45.83 74.00 -28.17 \% PEAK Pass Harmonic
39 802.11BE EHT40 | 159 | 5605.20 49.92 68.20 -18.28 H PEAK Pass | Band Edge
39 802.11BE EHT40 | 159 | 11590.00 44.89 74.00 -29.11 H PEAK Pass Harmonic
40 802.11BE EHT80 | 155 | 5607.60 51.63 68.20 -16.57 H PEAK Pass | Band Edge
40 802.11BE EHT80 | 155 | 11550.00 46.16 74.00 -27.84 H PEAK Pass Harmonic
41 802.11a 144 - - - - - - - Band Edge
41 802.11a 144 | 11440.00 47.07 74.00 -26.93 H PEAK Pass Harmonic
42 802.11BE EHT20 | 144 - - - - - - - Band Edge
42 802.11BE EHT20 | 144 | 11440.00 46.69 74.00 -27.31 H PEAK Pass Harmonic
43 802.11BE EHT40 | 142 - - - - - - - Band Edge
43 802.11BE EHT40 | 142 | 11420.00 46.51 74.00 -27.49 H PEAK Pass Harmonic
44 802.11BE EHT80 | 138 - - - - - - - Band Edge
44 802.11BE EHT80 | 138 | 11380.00 45.36 74.00 -28.64 \% PEAK Pass Harmonic
45 802.11BE EHT20 | 36 | 5149.99 45.31 54.00 -8.69 H | AVERAGE | Pass | Band Edge
45 802.11BE EHT20 | 36 - - - - - - - Harmonic
46 802.11BE EHT20 | 64 | 5396.64 44.47 54.00 -9.53 H | AVERAGE | Pass | Band Edge
46 802.11BE EHT20 | 64 - - - - - - - Harmonic
47 802.11BE EHT20 | 100 | 5458.46 44.99 54.00 -9.01 H | AVERAGE | Pass | Band Edge
47 802.11BE EHT20 | 100 - - - - - - - Harmonic
48 802.11BE EHT20 | 140 | 5744.80 56.30 68.20 -11.90 \Y, PEAK Pass | Band Edge
48 802.11BE EHT20 | 140 - - - - - - - Harmonic
49 802.11BE EHT20 | 149 | 5601.60 56.01 68.20 -12.19 \% PEAK Pass | Band Edge
49 802.11BE EHT20 | 149 - - - - - - - Harmonic
50 802.11BE EHT20 | 165 | 5952.80 57.26 68.20 -10.94 H PEAK Pass | Band Edge
50 802.11BE EHT20 | 165 - - - - - - - Harmonic
51 802.11BE EHT20 | 36 | 5100.05 45.27 54.00 -8.73 H | AVERAGE | Pass | Band Edge
51 802.11BE EHT20 | 36 - - - - - - - Harmonic
52 802.11BE EHT20 | 64 | 5396.73 44.82 54.00 -9.18 H | AVERAGE | Pass | Band Edge
52 802.11BE EHT20 | 64 - - - - - - - Harmonic
53 802.11BE EHT20 | 100 | 5459.85 45.19 54.00 -8.81 H | AVERAGE | Pass | Band Edge
53 802.11BE EHT20 | 100 - - - - - - - Harmonic
54 802.11BE EHT20 | 140 | 5740.72 55.74 68.20 -12.46 \% PEAK Pass | Band Edge
54 802.11BE EHT20 | 140 - - - - - - - Harmonic
55 802.11BE EHT20 | 149 | 5649.20 56.41 68.20 -11.79 \% PEAK Pass | Band Edge
55 802.11BE EHT20 | 149 - - - - - - - Harmonic
56 802.11BE EHT20 | 165 | 5953.60 56.88 68.20 -11.32 \% PEAK Pass | Band Edge
56 802.11BE EHT20 | 165 - - - - - - - Harmonic
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Mode Modulation Ch. (Flvrlquz) (dléi\ca}lm) (dléiun\]/i/tm) M(?jrg)in Pol. thk Result [ Remark
57 802.11BE EHT80 | 42 | 5136.08 47.61 54.00 -6.39 H | AVERAGE | Pass | Band Edge
57 802.11BE EHT80 | 42 - - - - - - - Harmonic
58 802.11BE EHT80 | 58 | 5360.96 50.12 54.00 -3.88 H | AVERAGE | Pass | Band Edge
58 802.11BE EHT80 | 58 - - - - - - - Harmonic
59 802.11BE EHT80 | 106 | 5449.76 50.61 54.00 -3.39 H | AVERAGE | Pass | Band Edge
59 802.11BE EHT80 | 106 - - - - - - - Harmonic
60 | 802.11BE EHT160 | 50 | 5143.00 49.90 54.00 -4.10 H | AVERAGE | Pass | Band Edge
60 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
61 | 802.11BE EHT160 | 50 | 5122.25 50.64 54.00 -3.36 H | AVERAGE | Pass | Band Edge
61 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
62 | 802.11BE EHT160 | 114 | 5435.24 49.04 54.00 -4.96 H | AVERAGE | Pass | Band Edge
62 | 802.11BE EHT160 | 114 - - - - - - - Harmonic
63 | 802.11BE EHT160 | 50 | 5145.50 48.70 54.00 -5.30 H | AVERAGE | Pass | Band Edge
63 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
64 | 802.11BE EHT160 | 50 | 5133.00 48.26 54.00 -5.74 H | AVERAGE | Pass | Band Edge
64 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
65 | 802.11BE EHT160 | 114 | 5452.30 48.73 54.00 -5.27 H | AVERAGE | Pass | Band Edge
65 | 802.11BE EHT160 | 114 - - - - - - - Harmonic
66 802.11BE EHT80 | 155 | 5940.40 55.11 68.20 -13.09 H PEAK Pass | Band Edge
66 802.11BE EHT80 | 155 - - - - - - - Harmonic
67 802.11BE EHT80 | 42 | 5138.13 46.87 54.00 -7.13 H | AVERAGE | Pass | Band Edge
67 802.11BE EHT80 | 42 - - - - - - - Harmonic
68 802.11BE EHT80 | 58 | 5376.83 49.00 54.00 -5.00 H | AVERAGE | Pass | Band Edge
68 802.11BE EHT80 | 58 - - - - - - - Harmonic
69 802.11BE EHT80 | 106 | 5459.97 47.05 54.00 -6.95 H | AVERAGE | Pass | Band Edge
69 802.11BE EHT80 | 106 - - - - - - - Harmonic
70 | 802.11BE EHT160 | 50 | 5406.03 50.29 54.00 -3.71 H | AVERAGE | Pass | Band Edge
70 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
71 | 802.11BE EHT160 | 50 | 5396.06 50.03 54.00 -3.97 H | AVERAGE | Pass | Band Edge
71 | 802.11BE EHT160 | 50 - - - - - - - Harmonic
72 | 802.11BE EHT160 | 114 | 5438.34 50.70 54.00 -3.30 H | AVERAGE | Pass | Band Edge
72 | 802.11BE EHT160 | 114 - - - - - - - Harmonic
73 | 802.11BE EHT160 | 114 | 5441.20 50.36 54.00 -3.64 H | AVERAGE | Pass | Band Edge
73 | 802.11BE EHT160 | 114 - - - - - - - Harmonic
74 802.11BE EHT80 | 155 | 5933.20 57.39 68.20 -10.81 H PEAK Pass | Band Edge
74 802.11BE EHT80 | 155 - - - - - - - Harmonic
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Mode Modulation Ch. (Flvrlquz) (dléi\ca}lm) (dléiun\]/i/tm) M(?jrg)in Pol. thk Result [ Remark
802.11be EHT20 | 36 | 5146.43 49.85 54.00 -4.15 H | AVERAGE | Pass | Band Edge
802.11be EHT20 | 36 | 10360.00 46.06 68.20 -22.14 H PEAK Pass Harmonic

& Bluetooth-LE 38 | 2483.50 46.67 54.00 -7.33 H | AVERAGE | Pass | Band Edge
Bluetooth-LE 38 | 4956.00 41.50 74.00 -32.50 H PEAK Pass Harmonic
802.11be EHT20 | 36 | 5146.35 47.51 54.00 -6.49 H | AVERAGE | Pass | Band Edge
802.11be EHT20 | 36 | 10360.00 45.44 68.20 -22.76 \Y, PEAK Pass Harmonic

7 802.11be EHT40 | 03 | 2389.95 47.59 54.00 -6.41 H | AVERAGE | Pass | Band Edge
802.11be EHT40 | 03 | 4844.00 41.52 74.00 -32.48 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
L1028 ] | NN 2A -2
50 i MM - 50
kit e b it
48 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514470 58.61 74.00 -15.39 46.53 3419 9.78 3189 0.0 108 362 PEAK 1 5180.00 113,51 ---sev -eeee- 10137 .20 9.81 3L67 0.00 100 382 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
-3 0-H0-28-U-NIL2CHAVG)
s L I
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.20 43.08 54.00 -6.00 35.99 34.20 9.79 3189 @.00 109 302 AVERAGE 1 5150.00 15,18 ----vv -=nem- 92,97 4.0 9.81 3168 0.00 100 302 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | LN N2A -2
650 50 W
48 488 W
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.10 56.08 74.00 -18.00 43.92 3419 9.78 3189 0.0 142 65 PEM 1 5180.00 107,62 ----vv -=--=- 95.49 4.0 9.81 3188 0.00 102 65 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
413 913
B3 813
650 50
-H-A0-H0-28-U-NIL2CHAVG) L L NI 2A- -GG
48 1 448
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 45.95 54.00 -B.05 33.85 3420 9.79 3189 @.00 12 65 AVERAGE 1 5160.00 108,24 ----vv -enee- 88,10 34.20 9.81 3167 0.00 102 65 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G

Page Number : 10 of 246




samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
750 UNILA-U-NI-2A-ALNILEC)
I ) _ L1 M
600
Peak 40
Avg 300
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10368.00 45.61 68.20 -20.59 55.36 37.41 14.12 6L.26 .00 === PEAK 1 10360.00 45.68 68.20 -22.52 S5.44 37.40 14.12 6L.26 0.00 --- --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
7 0 AL
I I _ 1 M
0.0 K
Iy B 1 1 ] |
Peak 4l
Avg 300
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10440.00 46.66 68.20 -21.54 56.17 37.58 14.18 6L.27 .00 PEAK 1 10440.00 46.00 068.20 -22.20 5.49 37.59 1419 6L27 @.08 -~ --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
750 UNILA-U-NI-2A-ALNILEC)
I ) _ L1 M
600
4:'\ R i 1 _ |
Peak >
Avg 300
150 144
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10480.00 46.26 08.20 -21.94 55.66 37.66 14.21 6L.27 .00 === PEAK 1 1p480.00 46.06 68.20 -22.14 5.45 37.67 14.21 6L.27 @.08 -~ --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘ﬂm)
900 90
LU
0.0
Peak 50 L TR L .
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10520.00 46.07 68.20 -20.13 55.35 37.74 4.4 6L26 0.00 -~  --- PEAK 1 10520.00 46.20 68.20 -22.09 S5.48 37.74 14.24 6L.26 0.00 ---  --- PEAC
Sporton International Inc.(Kunshan) Page Number . 14 of 246

TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertica

Level (4Buim) L8481 (dBuVIm)

120

10E 10E Q!
10 103.0;

Peak
Avg
18, 160
1000 9200, 400, 13600, 16800, 16000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Quer Read  Ant Cable Preamp  Awx APos TPos Lindt Over Read  Ant Cable Preamp Aux APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Linit Level Factor Loss Factor Factor Remark
MWW B Bm B B & m g Medindw B & B B B B o
1 10600.00 46.14 74.00 -27.86 55.21 37.9 14.29 6L.26 0.80 --- - PEAK 1 10600.00 46.08 74.00 -27.92 55.15 37.%0 14.29 61.26 @.ee - --- PEAK
Sporton International Inc.(Kunshan) Page Number : 15 of 246

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR491407E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B -HIA-U-H-28-UA-2C B
] | NI 2A0N0L2C
50 50
bt it
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535140 6120 74.00 -12.60 48.47 34.60 9.91 3178 0.0 108 362 PEAK 1 5320.00 112,80 ----vv -=-om- 10818 3453 9.89 3168 0.00 100 382 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U124 V)
48 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535150 48.74 5400 -5.26 36.01 34.60 9.91 3178 @.00 109 382 AVERAGE 1 5320.00 104,05 ----vv -=nom- 91.43 3453 9.89 3168 0.00 100 302 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 16 of 246

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR491407E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B -HI1-U-H-2A-U-2C B
] | L UNEAR-AUN-2C
650 50
! WWWW
08 V‘W'I“"u"‘,‘.'w,'r', L ‘\-ﬁ,‘.‘,“»w‘u“‘ i 98
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5397.10 56.04 74.00 -17.9 43.17 34.69 9.94 3176 0.0 108 63 PEM 1 5320.00 106,93 ----vv -=nom- 9,28 34.55 9.99 3166 0.00 108 63 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U124 V) L NN A
48 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535.60 45.23 54.00 -B.77 32.50 34.60 9.91 3178 @.60 188 63 AVERAGE 1 5320.00 99.53 --eeev oomeee B6.91 34.53 9.89 3168 0.00 108 63 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 17 of 246

TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FR491407E

Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor
Mz dbulfn dBuv/m @B dBY B BB OB B o dg
1 10640.00 46.10 74.00 -27.99 55.17 37.86 14.3 6.5 .00

Remark

Pol. Horizontal Vertical
LI g e 0B
900 a0
. LN U2 DND-EC)
I 1 [
0. IS
I3 | 1 ] .
Peak M
Avg 300 00
150 150
7000 o0, 11400, 13600, 15800, 16000 7000 200, 11400, 13600, 1500, 16000
Frequency (MHz) Frequency (MHz)

Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz ddul/ndBuv/m @B dBW B BB B B o dgg
1 10640.00 45.84 74.80 -28.16 54.91 37.86 14.32 6L.25 @.08 -~ --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
" AUNEAUNLC il T Tt iy T
| 1WWW 50
488 f 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5478, 510 [
Frequency (MHz) 1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5436.88 56.32 74.00 -17.68 43.30 4.7 9.99 3174 0.0 108 120 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5476.60 ©1.66 08.20 -6.54 43.58 3476 10.84 3172 .68 10 128 PEAK 1 5500.00 114,64 --vvm woeee 10156 3471 1.8 3171 0.0 log 120 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138 i
413 913
B3 813
650 50
U322 V) L L NI 2A-A-2CEAVE)
s 1 4
Av
) 325 35
163 163
i 5382 5414, 4. 5478, 510 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.90 46.86 54.00 -7.14 33.78 3478 10.03 3173 0.0 109 120 AVERAGE 1 5500.00 106,15 ----vv -=-em- 93.06 34.69 10.19 3176 0.00 100 120 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 19 of 246

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR491407E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 134 1
15 175
813 13
N1 3028012 TUTIL ML LT O UL 2ANL2C
Bl Bl T
1 2 '
488 488 W
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5405.84 54.61 74.00 -19.39 4171 471 9.94 3175 0.0 321 TRPENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5465.36 54.40 08.20 -13.80 41.32 3477 10.83 372 o.ee 3 7B PEAK 1 5500.00 109,79 ----vm woeeee 9.76 34.69 10.18 370 0.0 31 7R PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U424 U2 V) L L MU 2A-A-2CEAVG)
48 1 448 L\/__“
Av
163 163
i 5382 5414, 4. 5478, 510 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%9.60 44.04 54.00 -9.95 30.96 3478 10.03 3173 2.0 321 78 AVERAGE 1 5500.00 101,23 ----vv -onee- 88.15 34.71 10.88 3L7L 0.00 320 78 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 20 of 246

TEL : +86-512-57900158
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertica
g e B g e 0B
900 90,0

Peak
Avg
10 100
1000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
Freq level Line Limit Level Factor Loss Factor Factor Remark Unit Over Readl  Ant Cable Preamp Ao APos  TPos
- freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 11609.00 49.01 74.00 -24.99 57.67 38.00 14.56 6L.22 0.00 100 0 PEAK Mz ddul/ndBuv/m @B dBW B BB B B o dgg
7 1loep.be 38.22 54.86 -15.78 46.88 38.88 14.56 6L.22 Q.08 100 @ AVERAGE 1 1l000.00 47.63 74.00 -26.37 56.29 33.00 14.5 6.2 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number : 21 of 246

TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G

Pol. Horizontal Vertical
mLﬂeI(ﬂﬂJ‘ﬂm} L“Levellm‘mn)
100 105,
904 904
750 U-MA-U-H0-2A-U-K-2C) T
I I 1 I M I
604 AT 600 1
— 4 . - B &l — - -
450 4
Peak oo
309 00
Avg
10 140
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read (able Preswp  Aux  APos  TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy MroufnBNn & EW B & B & o i
1 11160.00 45.88 74.00 -25.12 57.41 38.00 14.68 6L.2L 0.00 300 O PEA 1 11160.08 53,71 74.00 -20.29 62.24 38.00 14.68 6L.2L 0.00 269 152 PEAK
2 11168.68 38.12 54.86 -15.88 46.65 38.08 14.68 6L.2L .08 300 @ AVERAGE 1 11160.068 43.44 54.80 -19.56 51.97 38.88 14.68 61.21 @.88 269 152 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 22 of 246



samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Fundamental
m[ﬂd(ﬂ&l\"lﬂl 1H|.MNMWIII]
nl 0l 1
138 i 1138
15 M 915
gy i 33
Nmm | L1028 ] L] i QNN 2A -2
0 —h M"’WMWM ' 0
P L Pt
48 1L BT Wb
Peak pasae
35 35
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5726.64 64.94 68.20 -3.26 51.B3 34.60 10.35 31.B4 0.0 108 117 PEAK 1 5700.00 112,47 --veev ooneee 99,32 34.60 10.32 3177 .00 lee 117 PEAK
1H|.M{mlwml
1138
1
915
8.3
650
L . NI 2A-A-2CTAVG)
it
Avg Blank " e
16
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 105,13 ---nev -eeee- 9197 34.60 10.32 3176 .00 108 117 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Vertical Fundamental
1‘,wLeveI(dl!ll\lﬂml 1H|.M{dmwml
138 W 1138 1
15 m 915
1K i 8.3
M gl | -8 ] L] i UM N-A N
850 T 650
gl
8 WWWWWWWWM 1 bt hsdundd
it it W‘WW ‘
Peak I
35 35
16 163
5685 510, i, 573, 5148, 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5729.64 64.86 68.20 -3.34 SL76 34.60 10.35 3185 .60 315 6L PEN 1 5700.00 11,06 -----v -=--=- 96.9 34.60 10.32 3176 .00 315 6L PEAK
1H|.M{dmwml
1138
1
915
8.3
650
L L LN 28 A-2CTAVG)
it
Avg Blank IR e
35
16
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)

Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1570000 101,74 --vnn woeee B3.60 3460 103 379 080 35 6L

Remark

AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] L“Levellm‘mn)
900 90
1 UNIEA-UNI-2A-0-K0-2C)
I 11 M
600 K
45
Peak F'U“
00
Avg
" 140
1000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
Mz dwufm dBuv/m B BV dBm B B A8 o deg 1 11400.00 43.66 74.00 -15.34 56,99 38.10 14.85 6L.19 0.0 1 0 PEAK
1 11400.00 46.% 74.00 -27.10 55.14 38,10 14.85 6L19 0.0 ---  --- PEAK 1 11460.08 37.10 54.00 -16.98 45.34 38.18 14.85 6119 .08 lee 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 25 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full_5180MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 !
45 95
B3 813
] | T NI 2A N2
50 50
48 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 54570 63.69 74.00 -10.31 SL61 3419 9.78 31.89 0.0 108 362 PEAK 1 5180.00 112,87 ---eev -veeee 108.75 34.20 9.80 3168 0.00 100 382 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
-8 0-H0-28-U-NI-2CIAVE,
48 448
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.% 50.94 54.00 -3.06 38.84 34.20 9.79 3189 @.00 108 382 AVERAGE 1 5160.00 104,88 -----v -=--=- 92,76 34.20 9.80 3168 0.00 100 302 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 26 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full_5180MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B3 813
] | NN 2A -2
) ) W
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.% 58.47 74.00 -15.53 46.37 4.0 9.79 3189 0.0 325 SLPEN 1 5180.00 109,38 ----vv -=---- 97.24 .20 9.81 367 0.0 35 SLPEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
413 913
B3 813
50 50
-8 2CHAVG)
a 1 I
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.70 46.99 S4.00 -7.01 34.89 3420 9.79 3189 @.00 325 51 AVERAGE 1 5160.00 10872 ----vv -=nem- 88,58 34.20 9.81 3167 0.00 325 51 AVERAGE

Sporton International Inc.(Kunshan)
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10368.08 45.15 68.20 -23.05 54.86 37.44 1413 6L.28 0.00 -~ --- PEAK 1 10360.00 45.64 68.20 -22.56 95.37 37.42 14.13 6.2 0.00 -~ --- PEAC
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Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] L“Levellml‘lﬂn)
900 90
1 LNT1-U-H02A00-EC)
A LT M
0.0 TN
[ i 1 . | _m
Peak R e L R
Avg 300
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10440.00 46,18 68.20 -20.82 55.67 37.59 14.19 6L27 @.00 -~  --- PEAK 1 10440.00 46.38 068.20 -21.82 55.8 37.60 14.19 6L.27 @.00 ---  --- PEAC
Sporton International Inc.(Kunshan) Page Number : 29 of 246
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
0 UNILA-U-NI-2A-ALNILEC)
I ) _ L1 M
600
4:'\ B il 1 ] N
Peak >
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10480.00 46.35 08.20 -20.85 55.75 37.66 14.21 6L.27 .00 === PEAK 1 1p480.00 46,31 68.20 -20.89 55.68 37.68 14.22 6L.27 @.08 --- --- PEAK

Sporton International Inc.(Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Peak
AVg 300
150
7000 a0, 1400, 13610, 15800,

Frequency (MHz)

Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor
d dw dbm 8 B A o deg
1 10520.00 47.58 ©68.20 -20.62 56.86 37.74 14.24 6L.26 0.00

Remark

Pol. Horizontal Vertical
LTI - LoveldBuim)
900 Ly
7: UALL UML)
I N N [
g

144
7000 9200, 11400, 13600. 15800,
Frequency (MHz)
Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn & BN dh B B 6 o dy
1 10520.00 46.86 68.20 -20.34 56.17 37.73 4.3 6L.27 @.08 -~  --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Mzdw/mdbw/m &8 BV B B OB B o deg
1 10606.00 47.06 74.00 -26.54 56,13 37.9¢ 14.29 6L26 @80 - -

Pol. Horizontal Vertical
! Level (dBuVim) 1o LEYE (1BUVim)
9200 90,
7 (NI ZA 2
I | L1 11 M
00 U_""H NI-ZA-U-NI| 1rmﬁ]‘
— = 4= 1 - iy 2l
1y
Peak : e
Avg 0 00
1: 1:
1000 9200 1400, 13600, 15600, 18000 7000 900, 1400, 13600, 15600, 16000
Frequency (MHz) Frequency (MHz)
Linit Over Read Aot Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_ Full_5320MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1134 1
45 95
B -HIA-U--2A-UA-2C B
] | L UNEAR-AUN-2C
650 50
it g
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535390 68.33 74.00 -13.67 47.59 34.61 9.91 3178 .60 111 366 PEAK 1 5320.0 11156 ----vv -=--=- 98.94 34.53 9.89 3L.6e e.00 111 386 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U124 V) L L U322 V)
48 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535.20 43.14 S4.00 -5.86 35.41 34.60 9.91 3178 @.60 111 386 AVERAGE 1 5320.00 10318 ----ev -onee- 99.48 34.53 9.89 3168 0.00 111 306 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 33 of 246
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Full_5320MHz

ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B -HIA-U-H-28-UA-2C B
| ] | L UNEAR-AN-2C
50 "% 50
1 I
u bt us :
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5356.20 56.63 74.00 -17.37 43.89 34.61 9.91 3178 .60 105 62 PEAK 1 5320.00 106,83 ----vv -=--m- 9,19 34.54 9.9 3L.6e e.00 105 62 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
U124 V) L L U322 AV
48 1 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535370 44.44 5400 -9.56 3178 34.61 9.91 3178 0.0 105 62 AVERAGE 1 5320.00 99.04 ---eev oomeee B6.40 3454 9.99 3168 0.00 105 62 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] L“Levelldﬂll‘lﬁn)
900 90
750 U NEZAUNILLC) 7 UL A4 DN
I ) LT N I I LT M
m.u | | ) | u-nﬂm m.u | 1 ] | ”-@T
1 1
Peak MW L P T S RN A
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 45.68 74.80 -28.32 5475 37.86 14.30 6L.25 @.00 -~  --- PEAK 1 10640.00 45.89 74.80 -28.11 54.% 37.86 14.32 6L.25 @.08 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number : 35 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_Full_5500MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1
1138 1138
15 175
813 13
] | I UM R-AUN-2C
650 &1
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 59.77 74.00 -14.23 46.69 3476 10.03 3173 0.0 103 119 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546656 £4.30 68.20 -3.99 51.22 3478 10.83 373 .60 183 119 PEAK 1 5500.00 116,05 ----vv -=-me- 102,96 34.69 1010 3178 0.0 103 119 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138 i
413 913
B3 813
650 50
U824 AV, L L NI 2A-A-2CTAVG)
48 448
Av
) 325 35
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 49.84 54.00 -4.16 36.76 3478 10.03 3173 0.0 103 119 AVERAGE 1 5500.00 105,85 ----vv -=--m- 92,76 34.69 10.19 376 0.00 103 119 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 36 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_Full_5500MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
138 138 1
15 175
813 13
VAN T T L T L e NLA
650 &1
Y R YL T R w
488 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5478, 510 [
Frequency (MHz) 1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5376 5499 74.00 -19.10 41.84 3479 10.00 3173 0.0 342 326 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546616 59.59 68.20 -B.61 46.50 34.77 10.64 3172 .68 342 326 PEAK 1 5500.00 119,77 ----vn woeee- 97.68 34.69 10.18 370 0.0 342 326 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
U324 U-H-2C V) L U N-AN-2CTAVG)
I 1 w e
Avg
325 35
163 163
i 5382 5414, 4. 5478, 510 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.90 44.03 54.00 -9.97 30.95 3478 10.03 3173 0.0 342 326 AVERAGE 1 5500.00 101,98 -----v -=--=- 88,81 34.69 10.19 3176 0.00 342 326 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 37 of 246
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mL&veI[dBu‘ﬂm] L“Level(m‘ﬂm)
900 90
1 U-HIA-U-A0-2A-U-K-2C)
I 1 I M
600 AN
— - - . - .| A &l
40 MWW
Peak rw
00
Avg 300
" 140
1000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 11000.00 49.13 74.00 -24.87 57.79 38.00 14.56 6L.22 0.00 108 @ PEAC
1 11000.00 46,99 74.00 -27.01 55.65 38.00 14.5 6.2 0.0 ---  --- PEMK 1 11080.08 38.37 54.80 -15.63 47.83 38.80 14.56 61.22 Q.08 lee 0 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertica
g e B g e 0B
900 90,0

Peak
309
Avg
10 100
1000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
Freq level Line Limit Level Factor Loss Factor Factor Remark Unit Over Readl  Ant Cable Preamp Ao APos  TPos
- freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 11160.00 49.25 74.80 -24.75 5776 38.00 14.68 6L.2L 0.00 300 0 PEA Mz ddul/ndBuv/m @B dBW B BB B B o dgg
2 11168.68 38.65 54.86 -15.95 46.53 38.88 14.68 6L.2L .08 300 @ AVERAGE 1 11160.08 47.95 74.00 -26.05 56,43 33.00 14.68 6L.21 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number : 39 of 246
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18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH140_Full_5700MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 !
45 95
B3 813
I . U-H1-H0-24--A-2) ] | T UNER-AUN-2C
gt WWWMW‘ 50
m WWWMMMMMM W it
Peak
325 35
163 163
st 510, i, 5733, §148, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 573812 6434 68.20 -3.86 5125 34.60 10.36 3187 0.00 100 11 Pesk 1 5700.00 112,77 --vsev oomees 99.63 34.60 10.33 3L79 0.00 108 115 PEAK
mLeveI (dBuVim)
1138
1
913
813
50
L L LN 2A-A-2CEAVG)
448
Avg Blank
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5700.00 103,38 ----vv -=--m- 99,23 34.60 10.32 3L77 0.00 100 115 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 40 of 246
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Vertical Fundamental
m[ﬂd(ﬂ&l\'ﬁlﬂ mLeveI{anWm)
138 WM 1138 1
15 M{ wv‘w 915
Bl f i3
U-H1-H0-28-U-A-2C ] L] i T TN 2A N2
650 [ 1 650 T
| M,
MWWMMMMM It A b o, ot | oV
m A g e 1L M \.A.A”mg W
MW kA
Peak et
35 35
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 573460 6179 68.20 -6.41 48.78 34.60 10.35 31.86 0.0 317 67 PEMK 1 5700.00 108,62 -----v -=--=- 95.48 34.60 1033 3179 om0 317 67 PEAK
mLeveI{anWm)
1138
1
915
8.3
650
L L LN 2A-A-2CEAVG)
it
[ =
Avg Blank o e
16
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 99.13 --eeev oomeee 85,98 34.60 18.32 3L77 0.00 317 67 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 41 of 246
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Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] L“Levelldﬂll‘mn)
900 90
740 UH-UAZA-UNI-LC) p UL A4 DN
AR I _ L1 N A LT M
m'u L | ) | u- | - . m'u | | | | ”-@m
Peak 4l 4l
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11400.00 46.44 74.80 -27.56 54.68 38.10 14.85 6L.19 @.00 -~ --- PEAK 1 11400.00 47.39 74.80 -26.61 5.63 38.10 14.85 6L19 @.00 --- --- PEAK
Sporton International Inc.(Kunshan) Page Number . 42 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
| | U282 ] | | UNN-ZA -0
i o M i i
e Y
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.16 58.45 74.00 -15.55 46.35 34.20 9.79 3189 0.0 113 366 PEAK 1 5190.00 108,99 ----vv -vnee- 96,81 34.21 9.83 3186 0.00 113 306 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) L L NI 2A-A-2CVG)
a 1 I
Av
) 325 35
163 163
i 53 5164, 5196, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5143.68 47.17 54.00 -6.83 35.09 3419 9.78 31.89 @.00 113 386 AVERAGE 1 5190.00 108,01 -----v -=---- 87.83 34.21 9.83 3166 0.00 113 306 AVERAGE

Sporton International Inc.(Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
w15 'Mﬂ
1K
U-HI1-U-H-2A-U0-2C
850 f
| 1
Bt d 11
u I Sl ol
Peak Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 537576 54.21 74.00 -19.79 4140 34.65 9.93 3177 .60 113 366 PEAK
1H|.M(dmlwml
138
914 \
1K
850 K
U242 V)
it
Avg Blank
35
16
590 5244, 5298, 5352 5406, 5460
Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535054 4311 54.00 -10.89 30.37 34.61 9.91 3178 @.60 113 386 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
| -Hl1-H0-24--A-2C) ] | | UNN-ZAUN-2C
50 ‘ MNWM 50
1 W
488 488 W
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5146.88 57.55 74.00 -16.45 45.47 3419 9.78 3189 0.0 32 SIPEN 1 5190.00 108,07 -----v -=--m- 95.92 M. 9.8 367 o0 32 53 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
UM -M-2A-L-H0-2CAVG) L L N2 A-2CRVG)
48 1 448
Av
) 325 35
163 163
i 53 5164, 5156, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 45.59 S4.00 -B.41 33.49 3420 9.79 3189 0.0 322 53 AVERAGE 1 5190.00 96.55 ----ev -eeoe- B4.43 4.0 9.80 3188 0.00 322 53 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 45 of 246
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Vertical Fundamental
1HLMNMW||“
138
015 VA\
HI—
m U-HI1-U-H-2A-U0-2C
654 1
W 1
i W Aot o bl
Peak Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 542544 5372 74.00 -10.28 40.74 3475 9.97 3174 0.6 32 SIPEN
1HLMNMW||“
138
97.5\
1K /\
850 \
U242 V)
[l
43... WS
Avg Blank
35
16
590 5244, 5298, 5352 5406, 5460
Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5460.00 42.68 54.00 -11.40 29.52 3478 10.03 3173 0.0 322 53 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] L“Levelldﬂll‘lﬂn)
900 90
750 UNILA-U-NI-2A-ALNILEC) 7 I AL
AR I _ L1 N A _ 1 M
W.ﬂ__ T ) K 5l W.ﬂ__ T ) K 5l
R 1 Iy 1
Peak 4l 4l
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.08 45.48 68.20 -20.72 512 37.49 1415 6L.26 @.00 -~ --- PEAK 1 10360.00 45.46 068.20 -22.74 5514 37.46 14.14 6L.28 0.08 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number . 47 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 t
45 95
B3 813
L1028 ] | T N2 N2
50 1 50 ;
P e I
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5140.16 59.94 74.00 -14.06 47.88 34.18 9.76 319 0.0 102 363 PEAK 1 5230.00 11191 ---eev oomeee 99.62 34.28 9.85 3164 0.00 102 303 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U-N-A-N-2A-L-H0-2CAVG) U328 U-H0-2C VG
e e [I— L- AR L
48 448
Av
) 325 35
163 163
i 53 5164, 5156, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 548.80 47.86 54.00 -6.14 35.76 34.20 9.79 3189 @.00 102 303 AVERAGE 1 5230.00 108,87 ----vv -vnem- 88,58 34.28 9.85 3164 0.00 102 303 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

o Level (Bulim)

QT.EWWM

“’MW U-I-U-HI-2A-U-I-2C

50 m
1
s WWWWWW et 0
Peak u Blank
163
5140 5156, 5290, 5148, 5364, 5400

Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 539226 55.27 74.00 -18.73 4242 3468 9.93 3176 o.e0 102 303 PEMK

o Level (Bulim)

‘\\ -2 U-H-2C AV )

Av Blank
9 18

163

5220 5256 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
153514 44,55 5400 -9.45 3182 3460 9.91 3173 .00 102 303 AVERAGE

Sporton International Inc.(Kunshan) Page Number . 49 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
-H1L-H0-24-U-WgeC ] | | NN 2A -2
50 i ! LY 50
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.00 57.43 74.00 -16.50 45.39 34.20 9.7 3189 0.0 316 49 PEN 1 5230.00 105,89 ----vv -onem- 93.69 34.22 9.84 3186 0.00 316 49 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
413 913
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) L A 2A -
48 i 448
Av
) 325 35
163 163
i ik 5164, 5196, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 4518 S4.60 -B.6B2 33.08 34.20 9.79 3189 @.00 316 49 AVERAGE 1 530,00 97.38 ----ev -oeee- 85,18 34.22 9.84 3186 0.00 316 49 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental

o Level (Bulim)

iy M U-I-U-HI-2A-U-I-2C

T i f’.m‘ir)h\ bhpul |

Peak Blank
18

5240 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536688 54.03 74.00 -19.97 4125 3463 9.9 3177 a0 316 49 PEMK

o Level (Bulim)

A ]

N -2 U-H-2C AV )

Av Blank
9 18

163

5220 5256 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535L4 43,22 54.00-10.78 30.49 3460 9.91 3173 .80 316 49 AVERAGE

Sporton International Inc.(Kunshan) Page Number : 51 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10460.00 45.92 68.20 -20.28 S5.41 37.%9 14.19 6L27 @.08 -~ --- PEAK 1 1p460.00 46.24 68.20 -20.96 5,71 37.61 1419 6L.27 @.08 -~ --- PEAC
Sporton International Inc.(Kunshan) Page Number : 52 of 246

TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FR491407E

Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor
Mz dbulfn dBuv/m @B dBY B BB OB B o dg
1 10540.00 45.15 68.20 -23.05 54.39 37.77 14.25 6L.26 .00

Remark

Pol. Horizontal Vertical
LI g e 0B
900 a0
. LN U2 DND-EC)
I 1 [
0. IS
I3 !
Peak M
Avg 300 00
150 150
7000 o0, 11400, 13600, 15800, 16000 7000 200, 11400, 13600, 1500, 16000
Frequency (MHz) Frequency (MHz)

Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz ddul/ndBuv/m @B dBW B BB B B o dgg
1 1054000 45.24 68.20 -22.96 54.50 37.76 14.24 6L.26 0.08 ---  --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E

22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT40_CH62_Full_5310MHz

ANT CDD 6+17

Pol. Horizontal

Fundamental

11ﬂLe\ueI (dBuVim)

11"Le\iel (dBuVim)

1138 1138 i
45 95
B3 813
-8 ] | [ N2 0N 2C
50 50
1 WMWM
alresirepy e sncleslnet ek g "
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5127.84 54.88 74.00 -19.12 42.85 3416 9.77 319 .00 108 118 PEAK 1 5310.00 107,26 -----v -=--=- 9.71 3448 9.88 3161 0.00 100 115 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
i
413 913
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) L L U328 AN
48 1 448
Av
) 325 35
163 163
i 53 5164, 5156, 528, 5260 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54176 43.88 54.00 -10.12 3181 3418 9.78 31.89 @.00 109 115 AVERAGE 1 5310.00 98.93 ----ev -omee- B6.41 34.46 9.88 3162 0.00 100 115 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

o Level (Bulim)

oty

U-I-U-H-2A-U-I-2C

50 ' .
i m
LI
W A M S

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5353.60 58.67 74.00 -15.33 45.93 3461 9.9 3178 o.e0 1@ 118 PEMK

o Level (Bulim)

TS

\ -2 U-H-2C AV )
44

Av Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 49.61 54.00 -4.39 36,88 34.60 9.91 3173 .00 100 115 AVERAGE

Sporton International Inc.(Kunshan) Page Number . 55 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



s ss. FCC RF Test Report Report No. : FR491407E

22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT40_CH62_Full_5310MHz

ANT CDD 6+17

Pol. Vertical

Fundamental

11ﬂLe\ueI (dBuVim)

11"Le\iel (dBuVim)

1138 1138 i
45 95
B3 813
-8 ] | T UNEA-R-ZAUN-2C
50 50
| me»mmm
g st S st 4 a
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 513064 54.83 74.00 -19.17 479 3417 9.77 31.9% 0.0 118 S9PEN 1 5310.00 167,18 ----ev -onee- 94.66 34.46 9.88 3162 0.00 110 59 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
s ik !
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) L L U328 U-0-2C AN
48 1 448
Av
) 325 35
163 163
i 53 5164, 5196, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 51249 43.41 54.00 -10.59 31.40 3415 9.76 319 @.00 118 59 AVERAGE 1 5310.00 95.89 ----ev -oeee- B3.37 4.46 9.88 3162 0.00 110 59 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental

o Level (Bulim)

U-I-U-HI-2A-U-I-2C

Kol |
108 MMWWW\' o el o “‘MMM

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535030 57.84 74.00 -16.16 45.11 3460 9.91 3178 o0 118 59 PEMK

o Level (Bulim)

B /

\ -2 U-H-2C AV )

Av Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 47.46 54.00 -6.54 3473 3460 9.91 3173 .80 110 59 AVERAGE

Sporton International Inc.(Kunshan) Page Number : 57 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] ‘I“Levellm‘ﬂm)
900 90
1 U-HIA-U-A0-2A-U-K-2C)
I 1 I M
600 IR TRAR
" 1 2
Zvon S e
Peak
00
Avg 300
i 154
7000 9200, 11400, 13600, 15800, 18000
7000 s200. 11400, 13600. 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Over Read Art Cable Preamp Aux APos TPos freg level Line Linit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B dBWV B B OB B o dyg
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 863680 45.32 68.20 -20.88 57.41 35.97 1295 6LOL 0.08 - - Pexk
1 10620.08 45.58 74.80 -28.42 54.65 37.88 14.31 6L.26 @.00 -~  --- PEAK 1 10620.00 45.40 74.00 -28.60 S54.47 37.88 14.31 6L.26 0.08 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number : 58 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
23
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT40_CH102_Full_5510MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
] | UM R-A -0
650 1 &1
488 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545336 59.29 74.00 -14.71 46.21 3479 10.02 3173 0.00 106 118 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5469.36 6475 68.20 -3.45 5167 3476 10.84 3172 0.6 186 118 PEAK 1 5510.00 109,49 ----ev woeeee 9.41 1471 1008 3L7L 0.0 106 118 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U322 V) L L LN 2A-A-2CEAVG)
iy * [t Lw
Av
) 325 35
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 47.67 54.00 -6.33 34.59 3478 10.03 3173 @.00 106 115 AVERAGE 1 5510.00 108,58 -----v -=---- B7.50 34.71 10.88 3L7L 0.00 106 115 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 59 of 246
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental
1H|.M(dmwml
134
14
B3
U028 U-N0-2C
654
MMWMMWV‘MAM*“ h I;Lmql_( i J'A'Iv‘wiw Aty |'!|‘W)|MJH‘W4“L Pl
Peak Blank
18
163
5685 5101, il 5T 5748, 5785
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5757.24 56.42 68.20 -11.78 43.37 34.60 10.37 3192 0.0 106 118 PEAK

Sporton International Inc.(Kunshan) Page Number : 60 of 246
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR491407E
23
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT40_CH102_Full_5510MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | UM R-A -0
650 &1
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 56.82 74.00 -17.18 43.74 3476 10.03 3173 0.0 303 T2PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S467.76 68.92 68.20 -7.28 47.84 3476 10.84 372 0.8 33 72 PEAK 1 5510.00 104,84 ---eve woeeee 9176 3465 10.12 3169 000 33 T PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
w5 s !
B3 813
650 50
U322V L L MU 2A-A-2CTAVG)
48 1 448 LV___
Av
) 325 35
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 45.50 S4.00 -B.50 32.42 3478 10.03 3173 0.0 303 72 AVERAGE 1 5510.00 96.39 ----ev -eeoe- 83,31 34.64 10.13 3169 0.00 303 72 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 61 of 246
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol.

Vertical

Fundamental

Peak

o Level (Bulim)

e bbb Rt
MWWN‘ s ol

5685 5101, i

'Fremency (WHz)

Linit Over Read Ant
Freq Level Line Linit Level Factor

Mz dBuV/m dBuv/m  dB dBwV  dB/m
1 579.88 55.70 68.20 -12.50 42.60 34.60 10.35 3135 o0.00

Blank

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
750 UNILA-U-NI-2A-ALNILEC)
I ) _ L1 M
600
4:'\ B 1 1 ) |
Peak >
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11620.00 46.39 74.80 -27.61 55.63 36.08 14.58 6L.22 0.00 === PEAK 1 11620.00 47.62 74.80 -26.98 55.66 38.80 14.58 6L.22 @.08 ---  --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
T80 UNILA-U-NI-2A-ALNILEC) 7 UNILA-UAT-ZAANI-EC)
I ) _ L1 N I I _ 1 M
600 0.0 K
R B il 1 ] | Iy B 1 1 ) |
Peak 4l 4l
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10109.00 46.35 74.00 -27.65 54.93 38.08 14.63 6L.21 .00 === PEAK 1 11106.00 46.81 74.80 -27.19 5539 38.00 14.63 6L.21 @.08 ---  --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
25
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT40_CH134_Full_5670MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
650 T~
. : 50
488 (i T e L W‘(}WM“V T L I Wy AT "uLnﬂV"' Ao m w
Peak W
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5390.40 5372 74.00 -10.28 40.87 34.68 9.93 3176 0.0 108 IS PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546344 53.39 68.20 -14.81 4831 3477 10.83 372 0.6 18 115 PEAK 1 5670.00 108,83 -----n -ooee- 95.61 3460 10.19 367 0.0 log 115 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U322 V) L L NI 2A-A-2CEAVE)
48 1 448 Lvﬁ_m
Av
) 325 35
163 163
U U
5350 5382 5414, 4. 5478, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5457.36 43.21 54.00 -10.79 30.13 3479 10.02 3173 @.00 109 115 AVERAGE 1 5670.00 10,18 ----vv -=--m- 86,95 34.60 10.28 31.65 0.00 100 115 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 65 of 246
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental
1ML&W!I[dl!ll\lﬂm]
138
15
1K
U-HIHA--NIL2A- UM 2C
850 Pggdgny 1 !
ity
MWWWWWWWWWMH m
l Plas
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5725.88 6143 68.20 -6.72 48.37 34.60 10.35 31.B4 0.0 108 115 PENK

Sporton International Inc.(Kunshan) Page Number . 66 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
25
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT40_CH134_Full_5670MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
Bl Bl T
1 9 '
8N bAoA bt Wwwm
: 448
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5363.92 54.00 74.00 -20.00 41.23 34.63 9.92 3178 0.0 308 63 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546683 53.19 68.20 -15.01 48.11 3478 10.83 373 .68 388 68 PEAK 1567000 105,47 ----nm woeeev 92,28 460 1038 3L7L 0.0 0@ 6B PR
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U322 V) L L MU 2A-A-2CEAVG)
48 1 448
Av
) 325 35
163 163
i 5382 5414, 4. 5478, 510 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%.88 42.62 54.00 -11.38 29.54 3479 10.02 3173 0.00 308 68 AVERAGE 1 5678.00 96.96 -----v -=-om- B83.79 34.60 18.31 3174 0.00 300 68 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 67 of 246
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental
m[ﬂd[ﬂmwml
138
97.5M
1K
U-HIHA--NIL2A- UM 2C
850 My 1
)IMWWWMWM By
it
Peak Blank
35
16
5685 5101, i, 573, 5148, 5185
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 573370 6143 68.20 -6.72 48.39 34.60 10.35 31.86 0.0 308 68 PEAK

Sporton International Inc.(Kunshan) Page Number : 68 of 246
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
7 0 AL
I I _ 1 M
0.0 K
Iy B L 1 ) |
Peak 4l
Avg 300
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10340.00 46.47 74.00 -27.53 54.82 36.04 14.80 6L.19 .00 PEAK 1 11340.00 46.40 74.80 -27.60 5475 38.84 14.80 6L19 @.00 --- --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
26
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
L1024 ] | | NN 2A A2
50 ! 50
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5142.56 68.91 74.00 -13.09 48.83 34.19 9.78 3189 0.0 103 363 PEMK 1 5210.00 10478 ----vv -vnee- 92.61 4.0 9.83 3186 0.00 103 303 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
H H !
B3 813
650 50
U-M-A-N-2A-L-S0-2CAVG) U328 U-H-2C V)
e [I— L- AR
48 448
Av
) 325 35
163 163
i 53 5164, 1%, 528, 5260 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5140.% 49.14 S4.00 -4.86 37.07 3418 9.78 3189 @.00 103 303 AVERAGE 1 5210.00 95.29 --s-ev ooeees B3.00 34.28 9.85 3164 0.00 103 303 AVERAGE
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

o Level (Bulim)

i M U-I-U-HI-2A-U-I-2C

i) R
MW !
Peak Blank
15
163
5140 5256, 592, 53, 5364, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535914 54,96 74.00 -19.04 4220 3462 9.9 3178 .40 103 303 PEMK

o Level (Bulim)

IM.EA\//—\

-2 U-H-2C AV )

Av Blank
9 18

163

5220 5256, 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536364 44,47 5400 -9.53 3170 3463 9.92 3178 .80 103 303 AVERAGE

Sporton International Inc.(Kunshan) Page Number : 71 of 246
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz

ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
] | | NN 2A -2
50 1 50
a " WM
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 512430 58.68 74.00 -15.32 46.67 3415 9.76 319 0.0 1ol 6L PEA 1 5210.00 99.84 ---eev oomeee B7.69 4.0 9.82 3167 0.00 101 6L PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
413 913 "
B3 813
650 50
U-M-A-N-2A-L-H0-2CAVG) L L NI 2A-A-CYG)
4 ! Ll
Av
) 325 35
163 163
i 53 5164, 5156, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.28 46.51 54.00 -7.49 34.41 3420 9.79 3189 @.60 1Al 61 AVERAGE 1 5210.00 89.89 ----ev -onoe- 77.63 .26 9.85 3185 0.00 101 61 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental

o Level (Bulim)

ws[/ﬁ”‘”\ﬂ
03

WY

U-I-U-HI-2A-U-I-2C

ot At e,
u il sl

Peak Blank
18

L S
{1k ekl

5240 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535266 54.02 74.00 -19.98 4128 3461 9.91 3178 .0 101 6l PEMK

o Level (Bulim)

-2 U-H-2C AV )

Av Blank
9 18

163

5220 5256 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536364 42,78 54.00 -10.22 30.01 3463 9.92 3178 .80 el 6L AVERAGE

Sporton International Inc.(Kunshan) Page Number : 73 of 246
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] L“Levelldﬂll‘lﬁn)
900 90
750 UNILA-U-NI-2A-ALNILEC)
AR I _ L1 M
600 — T ) K 5l
1
Peak 450 e
Avg 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10420.00 45.84 68.20 -20.36 55.29 37.62 14.20 6L.27 @.08 -~ --- PEAK 1 10420.00 46.00 068.20 -22.20 5.5 37.55 417 6L.27 0.08 -~ --- PEAC
Sporton International Inc.(Kunshan) Page Number . 74 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_Full_5290MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
] | T UNEA-R-AUN-2C
50 50
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5119.36 55.77 74.00 -18.23 43.78 34.14 976 3191 0.60 108 362 PEAK 1 5290.00 105,80 -----v -=---- 93,15 3455 9.9 3166 0.00 100 382 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
s ik !
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) LN ZA 2T
48 1 448
Av
) 325 35
163 163
i ik 5164, 5196, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBindwe B BN & & B B a g
1 5136.48 45.28 S4.00 -B.72 33.24 3417 9.77 319 .00 109 382 AVERAGE 1 5290.00 95.76 ----ev -emee- 8311 3455 9.99 3168 0.00 100 302 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

o Level (Bulim)

U-NI-U-HI-2A-U-IL2C

i W%MWWM«MM sl

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535240 58.58 74.00 -15.42 45.85 3460 9.9 3178 .00 108 362 PEMK

o Level (Bulim)

T
03 \/’j

-2 U-H-2C AV )

e —— —

Av Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535040 4.0 5400 -6.78 3449 3460 9.91 3173 .00 100 302 AVERAGE

Sporton International Inc.(Kunshan) Page Number . 76 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



saranas. FCC RF Test Report

Report No. : FR491407E

27
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_Full_5290MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
] ] U U220
50 a0
1
M oo L Aot o ol ik MWWMW
appr T Y O ey PR R 185
Peak
125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 S14.88 54,49 74.00 -19.51 42.51 3413 976 3191 .60 1ol 63 PEN 1 5290.00 99.36 ----ev -onee- 86,71 34.55 9.9 3L.6e 0.00 101 63 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
115 i35 1
i3 LN
50 Al
AN 2A--H0-2CAVG) L NN ZANI-2CA)
44 1 44
Av
) 125 125
163 163
i 5 5164, 5196, 528, 5260 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5136.48 44.08 54.00 -10.00 31.96 3417 9.77 319 @.00 101 63 AVERAGE 1 5290.00 9118 ----ev -omeee 7853 4.5 9.99 3168 e.00 101 63 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental

L)

1138

15 W "
i U-NIHA-U-NI-2A-U-2C

WY

10 b s sl Ll o "
W ikl o 1 LA

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535130 55.66 74.00 -18.3 4293 3460 9.91 3178 o0 11 63 PEMK

o Level (Bulim)

-2 U-H-2C AV )

——— J—

Av Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 53539 44,19 5400 -9.81 3145 3461 9.91 3178 .00 el 63 AVERAGE

Sporton International Inc.(Kunshan) Page Number . 78 of 246
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G



SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
1 LNT1-U-H02A00-EC)
I I LT M
m'u L | i | u-@m
1
Peak 4l
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10560.00 45.68 68.20 -20.52 54.88 37.80 14.26 6L.26 0.00 PEAK 1 10580.00 45.68 068.20 -22.52 54.80 37.86 14.28 6L.26 @.08 ---  --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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s ss. FCC RF Test Report Report No. : FR491407E
28
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT80_CH106_Full_5530MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | L UM UN-2C
650 1 &1
4E|wawwwwwmwwwwwm s Qe T——
Peak
15 s
163
163
8560 5362 5414, 544, 5478, 510 [
Frequency (MHz) 1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freg level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545024 6112 74.00 -12.88 45.04 34.80 10.01 3173 0.0 108 112 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S4pd.56 68.25 68.20 -7.95 47.17 3477 10.83 372 0.6 18 112 PEAK 1 5530.00 104,64 ---vvv woeeee 9155 .68 1011 3L70 0.0 loe 112 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
w5 s {
B3 813
650 50
U328 U-H-2C V) L U N-AN-2C A
s ! s |
Avg
325 35
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5450.88 49.53 54.00 -4.47 36.45 34.80 10.01 3173 0.0 109 112 AVERAGE 1 5530.00 9622 ----ev -emee- 83,14 34.64 10.13 3169 0.00 100 112 AVERAGE
Sporton International Inc.(Kunshan) Page Number : 80 of 246
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol.

Horizontal

Fundamental

Peak

o Level (Bulim)

T A Ak U

=

5685 5101, i

'Fremency (WHz)

Linit Over Read Ant
Freq Level Line Linit Level Factor

Mz dBuV/m dBuv/m  dB dBwV  dB/m
1573064 56.41 68.20 -11.79 4331 3460 1035 3135 o0.00

Blank

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11BE EHT80_CH106_Full_5530MHz

ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | L UM -2A -0
0 I 50
Lottty At gl )a
P ey Y TR el e 4MMwwMwmwwwmwwwwwwmwwwwmmmwwﬁ-wawwwwW
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 544064 57.81 74.00 -16.19 44.75 3479 10.00 3173 0.0 323 GG PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546116 56.28 68.20 -11.92 43.19 3478 10.83 372 .88 33 66 PEAK 1553000 102,17 ----em woeee- B9.09 .64 1013 3169 000 33 66 PEM
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913 1
B3 813
650 50
U322 V) L U N-AUN-2CTAvG)
48 ! 448
Avg
325 35
163 163
U U
5350 5382 5414, 4. 5478, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545,84 46,29 5400 -7.71 33.22 3479 10.00 3173 0.8 33 66 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5530.00 92,47 - ooeee- 7939 .64 10,13 3169 0.8 323 66 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR491407E

1 5764.68 55.21 68.20

Mz dBuV/m dBuv/m  d8 dBW dB/m OB

12,99 42,07 .60 1038 3194 0.8 33 66 PEN

Pol. Vertical Fundamental

1HLM(dmlwml

138

15

1K

U-HIHA--NIL2A- UM 2C

850

m ‘d |.I l\rl' ‘vA"lNl H'JH‘M‘IAA‘U\”I '“I hmwwwww% '”"F'A“f\lhl fdhdom A uHuA'MI i’\'lll'lhlll
Peak Blank

35

16

5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
0 UNILA-U-NI-2A-ALNILEC)
I ) _ L1 M
600
R B il 1 ) |
Peak 4l
Avg 300 300
150 144
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11060.00 46.55 74.00 -27.45 55.16 38.08 14.61 6L.22 .00 === PEAK 1 11660.00 46.09 74.80 -27.91 5470 38.80 14.61 6L.22 @.08 ---  --- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11BE EHT80_CH122_Full_5610MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138
1138 i
975 175
813 13
L AN o e T R ATR RS
Bl Bl T
1 ; | w
e L 4 ‘.‘mm I M. Iﬂ‘J:ll e
488 Lk Ltk 48,8
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5418.64 56.25 74.00 -17.75 43.30 3474 9.9 3175 0.0 108 110 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S476.80 55.30 68.20 -12.99 42.22 3476 10.64 3172 0.6 10 118 PEAK 1 5610.00 106,69 ----v-n -=--m- 93,49 3460 10.15 3165 .00 loe 110 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U322 V) L L LN 28 A-2CTAVG)
48 1 448 {
Av
) 325 35
163 163
U U
5350 5382 5414, 4. 5478, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MG W B BN B B B B o dy
1 54%.24 4510 54.00 -B.99 32.02 3479 10.02 3173 0.0 108 110 AVERAGE 1 5610.00 97.35 --v-ev ooeeee B4.22 34.60 10.20 3167 0.00 100 110 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
15
1K
U-HIHA--NIL2A- UM 2C
850 1
MMMMWMWWMMWM W 'MTM"‘” i ‘i‘u‘u.)w
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5750.68 59.11 68.20 -9.09 46.04 34.60 10.37 319 0.0 108 110 PEAK

Sporton International Inc.(Kunshan) Page Number : 86 of 246
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s ss. FCC RF Test Report Report No. : FR491407E
29
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11BE EHT80_CH122_Full_5610MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
U-HIHA-UL-N-2A-ULAE-2C mhgiE I in i |- 2AULNL2C
650 T
50
1 2
488 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 541060 54.83 74.00 -19.17 4191 3472 9.95 3175 0.0 108 62 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S4B7.44 53.44 6B.20 -14.76 4835 3477 l0.64 3172 0.6 18 62 PEAK 1 5610.00 101,98 ----vv -oeme- 8876 3460 10.26 3164 000 loe 62 PEN
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913 1
B3 813
650 50
U322 V) L L LN 2A-A-2CEAVE)
48 1 448 k
Avg
325 35
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%.56 43.20 54.00 -10.80 30.12 34.79 10.02 3173 @.00 108 62 AVERAGE 1 5610.00 92.89 ----ev -oeoe- 79.65 34.60 10.27 3163 0.00 100 62 AVERAGE
Sporton International Inc.(Kunshan) Page Number . 87 of 246
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samranas. FCC RF Test Report

Report No. : FR491407E

Pol.

Vertical

Fundamental

Peak

o Level (Bulim)

A ko4t

15

5685 5101, i

'Fremency (MHz)

Linit Over Read Ant
Freq Level Line Linit Level Factor

Mz dBuV/m dBuv/m  dB dBwV  dB/m
1 573L80 55.33 68.20 -12.87 42.24 3460 10.35 3136 o0.00

Blank

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] L“Levelldﬂll‘mn)
900 90
0 U-NT-A-U-H0-2AONI-LC)
AR I LT M
m'u L 1 . | u-nﬂm
1
Peak 40
Avg 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11220.08 46.48 74.80 -27.52 54.9% 38.00 14.72 6L.20 0.00 -~ --- PEAK 1 11220.00 4635 74.80 -27.65 54.83 38.00 14.72 6L.2e 0.08 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number : 89 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11BE EHT160_CH50_Full_5250MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
‘ U-H1-H0-24-U-A-2) ] | -840
650 1 WMW" 50
4&.9WWWWWWMWM us
Peak
325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 512575 68.34 74.00 -13.66 48.32 3415 9.77 319 0.0 1ol 311 PEAK 1 5250.00 163,15 --snev oemee- 9.83 34.30 9.86 3164 0.0 101 311 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
413 913 1
B3 813
50 50
U322 V)
s ‘ I
Av
) 325 35
163 163
Al 500, 5100, 5150, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5123.50 49.29 S4.60 -4.71 37.28 3415 9.76 319 @.00 1Al 311 AVERAGE 1 550,00 9424 --veev womeee BL9S 34.28 9.85 3164 0.00 101 311 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

o Level (Bulim)

Ay

U-NI-U-HI-2A-U-IL2C

=
i
=

P LT W

Peak Blank
18

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 546,87 62.74 74.00 -11.26 49.83 3471 9.95 3175 a0 1ol 311 PEMK

o Level (Bulim)

-2 U-H-2C AV )

Av Blank
9 18

163

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536466 49.63 54.00 -4.37 36.86 3463 9.92 3173 .80 el 311 AVERAGE

Sporton International Inc.(Kunshan) Page Number : 91 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11BE EHT160_CH50_Full_5250MHz

ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
. U-Hl1-H0-24--A-2) ] | L LN 2A -2
650 50
1
mAﬂMMMWWMWWWMWW T
Peak
325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5164.00 56.09 74.00 -17.91 44.14 3411 9.75 3191 @060 112 S9PEN 1 5250.00 98,87 ----ev -emee- B6.44 3439 9.87 3183 0.0 112 59 PEAK
mLeveI ({BuVim) mLeveI (dBuVim)
1138 1138
413 913 "
B3 813
650 50
U322 V) L L -3 -2 -2 )
48 1 448
Av
) 325 35
163 163
Al 500, 5100, 5150, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 51250 45.83 S4.00 -B.17 33.87 3412 9.75 3191 .60 112 59 AVERAGE

Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5250.00 89.42 ---nev -emeee 76.99 3439 9.87 3183 e.00 112 59 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Vertical Fundamental

o Level (Bulim)

SV

1 u\‘ U-NI-U-HI-2A-U-IL2C

s W Bt bt

Peak Blank
18

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 913,17 56,37 74.00 -17.63 43.43 3473 9.9 3175 a0 112 SOPEMK

o Level (Bulim)

-2 U-H-2C AV )

[T ™ —

Av Blank
9 18

163

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 46,60 54.00 -7.40 33.87 3460 9.91 3178 .80 112 59 AVERAGE

Sporton International Inc.(Kunshan) Page Number : 93 of 246
TEL : +86-512-57900158
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10509.08 46.16 68.20 -20.84 55.59 37.64 14.20 6L.27 @.00 -~ --- PEAK 1 10509.00 45.64 68.20 -22.56 S5.61 37.68 14.22 6L.27 @.08 ---  --- PEAC
Sporton International Inc.(Kunshan) Page Number : 94 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_Full_5570MHz

ANT

CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
1
15 175
LN "3
. 1 I U-HIHA-UL-N-2A U2 TUTIL ML LN R-A -0
MWMW"WWWMW “"“WM . L
488 19
Peak
125 0
163
163
8560 5304, 5438, 5482 5426, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5439.98 65.77 74.00 -B.23 573 4.7 10.00 3174 0.0 108 113 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546193 £3.85 68.20 -5.15 49.95 3478 10.83 372 0.6 18 113 PEAK 1 5570.00 105,61 ---vv woeeev 92,49 3460 10.19 367 0.0 loe 113 PEK
mLeveI (dBuVIm) mLeveI (dBuVIm)
134 134
115 i35 1
i3 LN
50 Al
U-H--D-NZA-NILZCIAG) L L U-NIA-U-NT-2A--D-2C1AVG)|
44 44
Av
) 125 125
163 163
U U
5350 534, 5438, 5482 5428, 510 1000 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5453.60 50.61 54.00 -3.39 37.53 3479 10.02 3173 0.0 109 113 AVERAGE 1 5570.00 93.81 ----ev -omee- 86.73 34.60 10.16 31.68 0.00 100 113 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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somoncas. FCC RF Test Report Report No. : FR491407E

Pol. Horizontal Fundamental

L)

1138

97.5(5vwﬁmwmmfm~ww

B3

UANA-U-H-28-U-N0-2C

'“y\w‘#\' M WIMMM\ WM Aol Ww

WY

it

Peak Blank
18

510 5609, 5648, 5667, 5726, 5765
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1572600 62.02 68.20 -6.13 4B.91 34.60 10.35 3184 .00 1@ 113 PEMK

Sporton International Inc.(Kunshan) Page Number : 96 of 246
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_Full_5570MHz

ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
i
15 175
813 13
; HRHAHAL X il T O ot g 1 T
650 T
i 50
i o gl : RWMWWMW
488 19
Peak
15 s
163
163
8560 534, 5438, 5482, 5515, 510 [
Frequency (MHz) 1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5426.34 57.98 74.00 -15.00 44.99 3475 9.98 3174 0.0 108 63 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5467.43 5479 68.20 -13.41 4179 3477 le.e4 3172 0.6 18 63 PEAK 1557000 99.84 ----ev ooeee- B6.75 34.60 10.17 3168 0.0 loe 63 PEM
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913
1
B3 813
50 50
-3 0-H0-28-U-NT-2CHAVG) L L LN 2A-A-2CTAVE)
48 i 448
Av
g 5 " \/\/_/_/ﬁ/-—w/
163 163
U U
5350 5304, 5438, 5482, 5515, 570 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MBindwe B BN & & B B a g
1 S43LI18 4517 S4.60 -B.83 32.17 3476 9.98 3174 0.00 109 63 AVERAGE 1 5570.00 8854 ----ev -veee- 75,46 34.60 10.16 3163 0.00 100 63 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Vertical Fundamental
1ML&W!I[dl!ll\lﬂm]
138
\ U428 UM 2C
1 me H
u WWW‘WM Moy
Peak Blank
35
16
50 5609, 5648, 5687, 5T, 5185
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5728.15 57.41 68.20 -10.79 44.31 34.60 10.35 3185 0.0 108 63 PEAK

Sporton International Inc.(Kunshan) Page Number : 98 of 246
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Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11140.00 46,34 74.80 -27.66 54.89 38.00 14.66 6L.2L @.00 -~  --- PEAK 1 11140.00 46,08 74.80 -27.92 54.63 38.00 14.66 6L.21 0.08 --- --- PEAC
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Single RU_5180MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | U4 N2
50 50
48 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5129.25 57.09 74.00 -16.91 41.19 34.18 12.02 30.20 0.0 108 367 PEAK 1 5150.00 109,01 ----vv -=--m- 92,99 34.17 12.05 30.26 0.00 100 387 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
413 913
B3 813
650 50
-8 2CHAVG)
48 1 448
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.%9 4531 54.00 -B.69 29.35 34.10 12.03 30.20 @.00 108 387 AVERAGE 1 5160.00 108,93 ----vv -=nee- B4.88 34.19 12.05 30.19 0.00 100 387 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Single RU_5180MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
| A1 02402 ] | L U8 N2
50 50
1
kbt gt
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514045 56.61 74.00 -17.39 40.65 34.14 12.03 30.20 0.0 298 T2 PEN 1 5180.00 106,66 ------ -=---- 99.64 34.17 12.05 30.26 0.00 28 72 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
-H-A0-H0-28--NTL2CHAVG)
48 448
Av
) 35 35
163 163
sl 5120, 5140, 180, 5180, 5200 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5160.63 45.19 S4.60 -B.6B1 29.11 34.30 12.00 30.22 @.00 298 72 AVERAGE 1 5180.00 97.49 ---eev oomeee BL.47 34.17 12.05 30.20 0.00 298 72 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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46
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Single RU_5320MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
‘ ] | 1 UNEA-R-AUN-2C
50 50
1 T WM et A
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5358.35 55.27 74.00 -18.73 38.74 34.43 12.21 3011 0.6 112 116 PEAK 1 5320.00 118,94 ---eev oemeee 9.49 3440 1218 3013 0.0 112 116 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
U124 V) L L LN 2A-A-2CTAVE)
48 1 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53%.64 44.47 5400 -9.53 27.73 34.59 12.25 30.18 @.60 112 116 AVERAGE 1 5320.00 10233 ---nev -oeee- 85,88 34.40 12.18 30.13 0.00 112 116 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Single RU_5320MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HIA-U-H-28-UA-2C B
] | 1 UNEA-RI-AUN-2C
50 ! 50
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5357.45 55.49 74.00 -18.60 38.87 34.43 12.21 3011 .00 142 6 PEAK 1 5320.00 105,70 ----vv -=nom- 89.25 .40 1218 3013 0.00 102 60 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U242 V) L L NI 2A-A-CEAVE)
48 4 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 539915 43.73 54.00 -10.27 26.97 34.60 1225 30.09 .00 102 6 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 530,00 98,91 ----vm woee- 8246 M40 1218 3013 0.00 100 60 AVERAGE

Sporton International Inc.(Kunshan)
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47
Mode Band Edge
U-NII-2C_5.47-5.725 802.11BE EHT20_CH100_Single RU_5500MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 134 1
15 175
813 13
] | UM R-AUN-2C
650 &1
dpgmevniy B . ! ehgtndriirn g
: 448
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545473 55.38 74.00 -18.62 38.54 34.59 1232 30.07 0.0 108 120 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.29 55.88 68.20 -13.12 38.24 34.56 12.34 30.06 0.60 18 121 PEAK 1 5500.00 109,75 ----em woeee- 92,91 4.5 1037 .65 0.0 loe 121 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U324 U2 V) L L M- 2A-A-2CEAVE)
48 1 448
Av
g - - f_//_/«f\,l_’\/
163 163
i 5382 5414, 4. 5478, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.46 44.99 5400 -9.01 28.15 34.58 12.33 30.07 @.00 109 121 AVERAGE 1 5500.00 10173 --vnev -enee- B4.89 3451 12.38 30.65 0.00 100 121 AVERAGE
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47
Mode Band Edge
U-NII-2C_5.47-5.725 802.11BE EHT20_CH100_Single RU_5500MHz
ANT CDD 6+17
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§
134 i
15 175
LN "3
] ] U2 2C
650 850
iy bt
484 484 W
Peak
125 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5439.69 55.31 74.00 -18.69 38.49 34.60 1230 30.08 @0.00 308 77 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546280 55.57 68.20 -12.63 38.74 34.57 1233 30.67 o.ee @8 77 PEAK 1 5500.00 106,58 ----vv -=-mm- 8974 .50 1037 .85 0.0 8 77 PEK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
1
115 i35
i3 LN
50 Al
U-N-A-U-N-2A-U-A-2CAVG) L L U-NIA-U-NT-2A--D-2C{AVG)|
44 i 44
Av
163 163
i L1LTA 5414, 546, 5418, 510 100 . 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.56 44.43 54.00 -9.57 27.59 34.58 12.33 30.07 @.00 308 77 AVERAGE 1 5500.00 98,07 ----ev -veoe- 8123 4.5 12.37 30.65 0.00 308 77 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-2C_5.47-5.725 802.11BE EHT20_CH140_Single RU_5700MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
U-H1-H0-24--A-2) ] | T AN RAUN-2C
50 " " | ] 50
st
48 448
Peak
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 573080 56.29 68.20 -11.91 39.88 34.67 12.69 30.15 0.0 108 243 PEMK 1 5700.00 109,98 ----vv -=--m- 92,83 34.60 12.65 30.16 0.00 100 243 PEAK
mLeveI (dBuVim)
1138
1
913
813
50
L - 2AA-TAVG)
448
Avg Blank

163
U
1000 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5700.00 101,58 -----v -=--=- B4.43 34.61 12.65 30.11 0.00 100 243 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-2C_5.47-5.725 802.11BE EHT20_CH140_Single RU_5700MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
134 134 1
i1 i
i3 LN
M U-H-A-U-N-2A A2 ] ] L -2A N2
50 ’ IY i a0
b A R L" g, b
44 0 el AL LI
Peak
125 125
163 163
st 5101, i, 53, 5748, 5785 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5744.80 56.36 68.20 -11.99 39.09 34.69 12.70 30.18 0.0 118 56 PEA 1 5700.00 108,38 -----v -=--=- 9123 34.60 12.65 30.1¢ 0.00 118 56 PEAK
mLeveI (dBuVim)
134
1
i35
LN
]
L L U-NIA-U-NT-2A-U-D-2C{AVG)
44
Avg Blank
125
163
100 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
15700.00 99,37 - ooeeee 82,22 .60 1265 3010 0.0 118 56 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Small RU_5180MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | LN N2A -2
50 50
e
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 516,35 56.74 74.00 -17.26 40.72 34.3 12.01 30.22 0.0 108 304 PEAK 1 5160.00 107,92 ----ev -enee- 91.87 34.19 12.05 30.19 0.00 100 304 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
-3 0-H0-28-U-NT-2CHAVE)
48 448
Av
) 35 35
163 163
sl 5120, 5140, 180, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5160.65 45.27 54.00 -B.73 29.19 34.30 12.00 30.22 0.00 109 384 AVERAGE 1 5160.00 99.29 ----ev oomee- 83,27 .17 12.05 30.26 0.00 100 304 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR491407E
51
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Small RU_5180MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
. ] | NN 2A A2
650 | Al 50
TP R P SR R ) A Ay e P pe g e Wt o
08 A il L i VW R AT T 0
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5189.95 56.58 74.00 -17.42 40.53 34.26 12.01 30.22 0.0 346 339 PEMK 1 5160.00 104,38 ----vv -=--m- 88,33 34.19 12.05 30.19 0.00 346 339 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
ik ik “
B3 813
650 50
-8 0-H0-28--NIL2CHAVE)
#81 448
Av
) 325 35
163 163
i 5120, 5140, 180, 5180, 5200 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5iel.ee 4515 S4.60 -B.65 29.07 34.30 12.00 30.22 @.00 346 339 AVERAGE 1 5180.00 96.41 ----ev -oeee- 86,39 34.17 12.05 30.20 0.00 346 339 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR491407E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Small RU_5320MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U--2A-UA-2C B
| ] | 1 UNEA-R-AUN-2C
50 - | 50
! W
b by
48 et A 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 537675 55.13 74.00 -18.87 38.49 34.51 12.13 30.18 0.0 108 122 PEAK 1 5320.00 110,86 -----~ -=---- 941 M40 1218 3013 0.00 100 122 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U242 V) L L LN 2AA-CEAVE)
48 1 44
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53%.73 44.82 54.00 -9.18 28.08 34.59 12.25 30.18 @.00 109 122 AVERAGE 1 5320.00 10178 ----vv -=nem- 85,33 3440 1218 3013 0.00 100 122 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Small RU_5320MHz
ANT CDD 6+17
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HI1-U-H-2A-U-2C B
] | 1 UNEA-R-AUN-2C
50 M‘H m 50
Lt s
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5395.25 55.47 74.00 -18.53 38.74 34.58 12.25 30.18 0.00 108 62 PEAK 1 5320.00 104,28 ----ev -=nee- 87.83 3440 12.18 3013 0.00 100 62 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U242 V) L L MU 2AA-CTAVE)
48 448
Av
) 325 35
163 163
Bl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1539985 43.95 54.00 -10.05 27.19 34.60 1225 30.09 .00 100 62 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5320.00 96,60 ----vv -=-me- 8015 M40 1218 3013 0.0 108 62 AVERAGE
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53

Mode Band Edge

U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_Small RU_5500MHz

ANT CDD 6+17
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 1136 4
15 175
813 13
] | UM RAUN-C
650 &1
o s
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54573 56.22 74.00 -17.78 39.37 4.5 1233 30.07 0.0 108 119 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5467.53 56.56 68.20 -11.64 39.72 34.56 12.34 30.06 0.68 18 119 PEAK 1 5500.00 111,18 ----vv woee- 94,34 450 10,37 .65 0.0 loe 119 PEK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
U328 U2 V) L U N-AN-2CHAG)
48 1 448
Av
163 163
U U
5350 5382 5414, 4. 5478, 510 1000 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%9.85 4519 S4.60 -B.81 28.35 34.58 12.33 30.07 @.00 109 119 AVERAGE 1 5500.00 101,56 -----v -=--=- B.72 3451 12.38 30.65 0.00 100 119 AVERAGE
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